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Client : Diameter : (mm) 150

Project : Height : (mm) 300

Location : Dry weight: (gr) 5000
Date : Sat. weight: (gr) 5000
B.H/T.P.NO. Condition test: sat

SAMPLE NO.

DEFORMABILITY MODULUS OF UNIAXIAL COMPRESSION
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Deformation(E)
D (mm) : 150 (mm) [DRY DENSITY :  Unknown (gr/em’)
L (mm) : 300 ( mm) |Condition test:

UNCONFINED COMPRESSIVE STRENGTH = 2.46 (Mpa)
Es(%50)= 0.16184 (GPa) Es(%100)= " 0.20164 (GPa)
y=123 V=246
X = 0.00760 X = 0.01220

Confirmed by :

Supervised by :

Performed by :
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|Chent : B.HT.P.NO. 130
[Project : Depth:
ILocat'lm : Sample fype: Intact Rock
[ Date : 1392631 Condition test: Gat.
TRIAXIAL COMPRESSION TEST (Rock)
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Siress (WMPa)
C (MPa) 96
P (degme) 472
@;imn Specimen Type Dia. Height Yo . ,am:. [n] Gy A5 | Max Strain
: (cm) (am) | (griow’) | (griom™)| % (MPa) | (MPa) (%)
1 Intact Rock 145 | 1hab | 266 | 267 | 04 14 57 0.58
2 Intact Rock 145 | 1463 | 266 | 266 | 0.3 2.7 64 0.55
5 Intact Rock 15 | 1424 | 265 | 266 | 04 4.1 72 0.53
confirmed by : Supe vised by : performed by:
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|Chent : B.HT.P.NO. 130
[Project : Depth:
|Locat'lm : Sanple fype: Intact Rock
[ Dae : 1392.6.31 Cond tion test Sat.
TRIAXIAL COMPRESSION TEST (Rock)
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Axial Strain (£) el el e
Specimen . Dia. | Heigt Yy Yoavnal | @ O3 A5 | Dlax Strain
No. | TR e | e | e | % | ®Po | Gapy |00
1 Intact Rock 115 | 1545 | 266 | 267 | 04 14 57 0.58
2 Intoct Rock 15 | 1463 | 266 | 266 | 0.3 2.7 64 0.55
5 Intact Rock 115 ) 1424 | 265 | 266 | 04 4.1 72 0.53
confirmed by : Supe nvised by : Performed by :
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DIRECT SHEAR TEST ISRM
Client : Sample type: Intact Rock
Project : Condition test: Sat.
Location: B.H/T.P.NO.
Date : 1392.07.03 Depth :
Test Type : Jointed SampleNO. 144
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Shear displacement (cm) Normal Stress (MPa)
C= 011 (MPa
@ = 40.4 (Deg.)
Specimen Diameter T Ysatiat. @ G Trmax Shear Displacement
Mo (cm) (griem’) | @rem’) | % (MPa) (MPa) (em)
1 7.15 2.66 267 0.4 1.4 1.32 14
2 7.15 2.66 2.67 0.4 2.7 2.31 1.3
3 7.15 2.66 2.67 0.4 4.1 3.61 1.7
Confirmed By : Supervised By : Performed By :
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